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Factory 6363 Dongheean-ro Nam-gu Poheng-s, Gyecngsang buk- do SKoren
/T No EN 10204(2004) TYPE 3.1 _
Certificate No, |IHZ0191106912-2
Commodity H-BEAM Chees cortiicate No.
Specification | ASTM A572 G50/A992/CSA G4021-13 SOWIM(Z45WM) Issue date 2019-12-03
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TOTAL 13% 248,939 ====r=FND az====
Conditians of supply : As Rolled O
(1} Cen: (CE=CH+Mn/E+Cr/5+ V5 +Mo/5+Nif15+Cu/15}
(2} Gauge iength : 200 mm
3 YR = Y.5/T5
WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ﬂ g m %
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
1! General Manager of QA Team
2019.12 10 0&:55.35 Z018178 HMS 1 102(8)-3a  AQZ10v29T7)

This test report can be verified the authenticity to scan the top-right QR code via "Qreal” mobile app.



